



材料及工程實驗室-台中

# 試驗報告

報告編號: TV-06-01372X  
頁數: 1 OF 1  
報告日期: 95年 11月 27日

工程名稱: 自測  
 委託單位: 統旺塑膠有限公司  
 承包商: -----  
 供料廠商: 保旺塑膠有限公司  
 樣品名稱: 色母粒(藍色)  
 送驗人員: 統旺塑膠有限公司-王昭凱  
 收件日期: 95年 11月 20日  
 試驗日期: 95年 11月 20日~95年 11月 27日  
 備註: 以上資料由送驗人員提供(試驗日期除外)

## 試驗結果


試驗項目	試驗方法	試驗結果
材質分析	FTIR(傅利葉轉換紅外線光譜儀)	主成分為聚乙烯(PE)

註:材質分析委由台灣檢驗科技-高雄材料實驗室執行

----- ○ ○ ○ -----

本報告若有提供規範值時，該規範值僅供參考，合格之判定以委託單位實際要求為準。

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在[www.sgs.com](http://www.sgs.com)中查閱。將本公司之義務，免責，管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

  
 報告簽署人